For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.

@E}k 160,000 and Higher
AT

MFG. CO. INC.

VIKING HYDRO

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free Model No.
cperation.

Serial No.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment Date Purchased
dealer or distributor.

Purchased From

If you need to order replacement parts from your dealer, always
give the model number and serial nhumber of your mower as well
as the part number, description and guantity of the part needed.

The Serial No. plate is located on the top frant engine frame
on the right hand side of the machine.

Paste Label From
For ease of ordering and reference, we suggest that you record Literature Packet Here
the information reguested in the foliowing identification tabla.

Part No. 850565

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as

requested by dealer, same day, overnight UPS Distributor ]- s P I. “ s’“”
bilis dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)

line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance to
the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the custemer does not pay.

B. Ifthe part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

P

The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply — The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Manday through Thursday. UPS has initiated a Saturday delivery
program to many areas of the continental United States and can be requested for an overnight shipment on Friday to be delivered
Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will
assume no responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark
by 3:00 p.m., centrat time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any
wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed
transaxles, hydraulic or hydrostatic wheel mators, cutter decks and engine decks or any item exceeding United Parcel Service
size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
Decals.......oovveeviieinceiiieec e e e arrr e 9
Engine Deck Group....cco i, 6-8
48" Mower Deck ............. crreveres et e 4-5
Hydraulics Group ........ e eeeteerreeeeereeaaeaaeeaieaaaaaaas eerneenees 12
36" Mower DECK ......ooo i 2-3
Upper Handles & Controls ...........cccevvveiieeiiiicinienenns 10-11
Wiring Diagrams .........cceveiennieeeene e rrerr e e 13
-1-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
36” MOWER DECK

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reqg'd.
1 304253 Front Deck w/decals & dogleg............ 1 33 | 302218 Shield w/decals, 36" Vik hydro...... .o
302232 Deck weldmt {36") cccccceeeereieeeer vl 302213 Shield weldmt, 36" Yik hydro........ . 1

2 302189 Baffle widmnt, dogleg.......cccovummrrrneenn. 1 34 | 323417 Washer, belt cover mount ................. 4
3 800270 5/16-18 x5/ HHCS ..o 8| | 35 | 322145 Fork widmnt, caster.......ccccevevenennn.. 2
4 809001 5/16-18 Whizlock nut.......ccceeeeueenneeee. 20| | 36 | 322154 Caster wheel assembly..................... 2
5 302128 Armweldmt.......cov i 1 37 | 302054 Chute ...ccoeeeeeeiieeeeereeeeecveees eeeevee 1
6 811001 GreaseZerk .........ccovvvvvinivicinnnnn. 2 38 | 302123 Engagement arm w/bushing... ..........1
7 811006 Zerk, 1/4-28 STRT.....cccccvvvvvrrerrrcvernn o 1 39 | 303144 Powder metal bearing.......coecvveueenne. 1
8 323385 Knob, beltcover.. ........................ 411 40 | 80029G 3/8-16 x 3/4 HH capscrew ................8
9 809020 Quick pin, 10" caster .......cccvveereeeenenn. 2| | 41 | 603843 Idler pulley (heavy duty)....................1
10 | 804256 5/16-18 Nylock hex nut..................... 3| | 42¥| 324265 Cutter housing complete ............ ... 2
11 | 800293 3/8-16 x 1 1/4 HH capscrew ............... 6(| 43 | 800273 5/16-18 x 1 HH Capscrew.................. 2
12 | 809007 3/8-16 whizlock NUt........cceeeevevveenenee, 8 44 | 633573 Guard, BoHom ....cccoeoveeveeeiieeeeecn 2
13 | 805259 3/8 Flatwasher.......cccooeeeveeevevcriecenennnn. 1 45 | 80B502 Retaining ring.....ccoccvveveevvcevecveneeennne 2
14 | 303327 3/8 Disc spring washer.......c..cevuvena. 6| 46 | 513015 Bearing .cccccveeeeeeeeeeieeeeeeecee, 4
15 | 808280 5/18 x 1 Clevis pin .............. o1 47 | 323532 Cutter housing ..ccoccovveevieveiccee, 2
16 | 308105 YOKE coevviieerieeceeee e 1 48 | 303314 Spacer, 10" Caster......cccccovveecceeennen, 8
17 | 806003 Hairpin cotter .. w1 49 | 323529 Tube, Spindle.......c.ccocmeeeeeeeeenne 2
18 | 808505 E-Ring for 87‘5 rd ISP | 50 | 823528 Spacer .....ccecviiviceeeiiee i 2
19 | 803003 3/8-16x 1 3/4 Wh:zlock bolt IS | 51 | 303514 Flange, Thrust Bearing......cccccc......... 4
20 | 633482 Blade, notched air foil ..........c.. ...l 2 52 | 323339 Washer, retaining .....ccccoeceeveciiiicnnnen. 2
613251 Blade, solid air foil ......cccccvvveees cevrennnnn2 53 | 303558 Pulley, castiron.......ccccoeevvieeeciinnnnn, 2

e 633484 Blade, Muiching (36"} ........cce. ovenee2 | | 54 | 804510 5/8-18 UNF hex nut ..eveviceeeeieecen. 2
633485 Blade, Low Lift (36") ........ccc. oneee...2 | | 55 | 800861 5/8-18 x 8 HH Capscrw (Gr 5) ........... 2

21 | 513338 Washer, special.......cccocccvevrecrerrnenen. 2| | 56 | BO7267 Key, 1/4x3M16x11/4.....occeceeenne 2
22 | 805008 1/2 spring lockwasher...........cccuveuuu. 2 57 | 323539 Spacer, blade drive..........ccoeiiieiiinnn 8
23 | 804509 1/2-13Hexnut....ccooeeeiiiiieeccii, 2 58 | 513208 5/8 Spring disc washer ........c..vcvvvenn 2
24 | 800334 1/2-13 x 6 HH capscrew .....covveueece... 2] | 59 | 303434 Engagement bushing........ccccccceo..o.. 1
25 | 303352 Washer, spindle........cccoceeer vunnennnnnnd 60 | 303348 Eye bolt {left hand thread) ................. 1
26 | 513648 Wheel & tire, complete ..................... 211 61 | 303236 Turnbuckle body .......ccoceveevrvveeeceenne 1
513807 Wheel & hub....cccooiriiie 1 2 | 303238 Eye bolt {right hand thread) ............... 1
513808 Tire, 9 x3.50-4 4-ply....ccoeeeeeererinnnen, 1 63 | 302198 Assist arm.. ....cocoevereevieieeis e 1
513809 Rollerbearing ......cccoveeeveeeeeccenins 1 64 | 809011 3/8 x 3/4 Shoulder bolt....................... 1
513810 Bushing......ccccvirvviiiiivenn e, 2| | 65 | 323174 Assist arm linkage .....c.c.cooceveeeennenns, 1

27 | 323200 Drive belt 36" Model .. o1 66 | 322153 Caster/mount, complete .......c.c......... 1
28¢ | 803310 Setscrew, 5/16-18 x 3/8 e 2 67 | 302203 Caster wheel support w/bearings ...... 2
29 | 800274 5/16-18 x 1 1/4 HH capscrew ......... 8| | 68 | 302194 Caster wheel support widmnt ............ 2
30 | 513547 Spacer, front caster.........cccoveeeeuneenen. 2| | 69 | 303334 5/16 Spring Disc Washer................... 8
31 | 303537 Stud, belt shield (ShoM)........cc. cevevvveenn 2| | 70 | 323538 SPACET oo, 2
32 | 303536 Stud, belt shield (long}........c.. coveveee. 2 | 71 | 634619 Housing w/Brg, Spacer and Ring....... 2
72 | 806753 Cotterpin, 3/32 X 1/2 .covoeeee, 1

+ Use Pro-lock Nut Type (p/n 840022 .5 ml tube) on setscrews
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK362(36")

Exmark red touch up spray paint - P/N 850337

¥ Cutter housing complete includes sheave, washer and nut.

M

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
36" MOWER DECK

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
48” MOWER DECK

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1* | 404239 Front deck w/decals & dogleg (48" ... 1 45v | 324264 Cutter hsg complete(center) ............. 1
* 402099 Deck Weldmt, (48" ......ccv i 1 46 | 302128 Armweldmt...ccocorieiiiiiiiiiieee e, 1
2 402107 Baffle, dogleg.......coovviivmeeiriiiieeneeee, 1 47 | 800299 3/8-16 x 2 3/4 HH Capscrew ........... 1
3 800270 5/16-18 x 5/8 HH capscrew.....ccvenvns 10{ | 48 | 811006 Zerk 1/4-28 STRT .cccvvvvvrievrmerr e 2
4 809001 5/16-18 Whizlock nut......cccecovvveernnrenn. 15| | 49 | 805259 3/8 Flatwasher ............ccoeeeieeit 3
5 804256 5/16-18 Nylock hex nut..................... 4 50 | 800295 3/8-16 X 1 3/4 HH capscrew.............. 1
6 800293 3/8-16 x 1 1/4 HH capscrew............... 24 51 | 323530 Cutter spindle, center .......ccceuvvennn. 1
7 802007 3/8-16 whizlock NUt.......ccconiiiices 18] 52 | 402106 Chute ....oeeivneec e, 1
8 303327 3/8 disc spring washer........................ 7 53 | 403107 Belttension rod.......cccccccvveeeeieeiienenns 1
9 808280 5/16 x 1 Clevis pin ..o vvcvveceiien e e 1 54 | 603496 Bushing, idler bearing .......ccceceecvveenns 1
10 | 303105 YOKB .oooiveiee e e e e 1 55 | 403133 Double pulley .....cccoveecreeniiieenneeicnnes 1
11 | 403119 Idler pulley "V" ..o el 1 56 | 403025 V-Belt, frontdeck .....ccceovevvevvecrncnnenn 1
12 | 808505 E-Ringfor .875rd....ccccvcvvviivnniivnnnnn. 2 57 | 800862 5/8-18 x 8 1/2 HH capscrew, Grb....... 1
13 | 323515 Blade, notched air foil (48").......... 3 58 | 302129 Engagement arm w/bushing.............. i

413438 Blade, solid air foil (48").......... 3 59 | 303499 Drive belt 48".........ccccoiiiicieenriiiern 1
. 403148 Blade, mulching (48"} ...cooccvceveeneen 3 60 | 323538 Spacer, bearing (center sheave)........ 1
403149 Blade, Low Lift (48"} ..cccceeveieernenn .3 61 543879 Bushing...... ... 1

14 ] 323174 Assist arm linkage .....cccoeevcnceeneiciens o 1 62 | 800273 5/16-18 x 1 HH Capscraw.................. 2
15¢ | 803310 Setscrew, 5/16-18 X 3/8....ccccceeeeennn.n. 3 63 | 323533 SPACEL eeiiiii e 3
16 | 800029 3/8-16 x 2 1/4 HH Tapbolt................ 1 64 | 634619 housing w/Brg, Spacer and Ring ....... 3
17 | 402052 Armweldmt, RH ..ol 1 65 | 322153 Caster mount complete........cceueene. 3
i8 | 603843 idler pulley ..oooecerverieciieieeie e 1 66 (302203 Support, wbearings ....c.ccceceeve e veeneen 2
i9v | 324265 Cutter Housing (outer) .................. 2 67 |302194 Support, caster wheel widmnt ... 2
20 | 633573 Guard, BotomM...iiernenienenn 3 68 811001 Zerk, 1/BN.P.Toeiiieeeies a2
21 | 808502 Retaining MNg ......cooveeeieeeiveeeeecreceenee 3 69 |303514 Flange, thrust bearing.....cccccccooeee. oo 2
22 | 513016 Cutter housing bearing.........cceccoveeeeee. 6 70 |303314 Spacer, 10" caster.........cevveercreennins 8
23 [ 323532 Cutter housing.....cccoevervrievrececnreennee 3 71 322154 Wheel assembly (caster) ................. 2
24 | 803003 3/8 -16 x 1 % . Whizlock Bolt.............. 1 2 1322145 Fork widmnt, caster ........cccecevvcvvrneen. 2
25 | 323529 Cutter spindle Tube..........cvvvevvvvvivenees 2 73 |513547 Spacer, frontcaster........cccocoeeveennnen. 2
26 | 323528 SpAaCEr ....cccceevviirrere e, 3 74 1513648 Wheel & tire, complete.........occoeeneee 2
27 | 804257 Nut, Nyloc 3/8-16.....ccccvrviviireeerrenenn, 1 513807 Wheel & hub ...occeeveivrervcceeeeee 2
28 | 807267 Key, 1/4x3M6x11/4. i 3 513808 Tire, @ x3.50-4 4-ply..ccvvrccerrriranen 2
29 | 303558 Puliey, castiron ........ccocciveeeeericiecnnee 2 513899 Rollerbearing.......cceeveviviveverrcnnnnnanns 2
30 | 513208 5/8 Spring disc washer........ccceeeveneen. 3 513810 BUShIMG .ccovvvreiveeee e e 2
31 | 800861 5/8-18 x 8 HH Capscrew .................. 2 75 1323417 Washer, Belt Cover Mount.............. 5
32 | 323539 Spacer, Blade Drive .....c.ccccccvieneeen. 12 76 | 800290 Screw, 3/8-16X3/4...ccccoveveveviieirnnnn. 8
33 | 323339 Washer, retainer (sheave)......cc........ 3 77 |800334 Screw, 1/2-13X6.cvicvivvvecieeeeenn. 2
34 | 302198 AsSiSt AMM .o 1 78 1804509 Nut, 1/2-13 heX cocvvviveeeeeeieeeee 2
35 | 804510 5/8-18 UNF hex nut.....cccoceevreecvenninnnnn. 3 79 (805008 Washer, ¥ spring lock....ccoevrvrvrinenn. 2
36 | 303434 Engagement bushing ..................... 1 80 |513338 Washer, special........ccccoeevveicnnen, 2
37 | 303348 Eye bolt (left hand thread)................ 1 81 809020 Quick pin, 10" caster.......cccccveennneen. 2
38 | 303236 Turnbucklebody................cee i, 1 82 (303537 Stud, belt shield(short).................... 2
39 | 303238 Eye boli {right hand thread).............. 1 83 [303536 Stud, belt shield(long)........cc.cceeuue.. 3
40 | 809011 3/8 x 3/4 Shoulder bolt.................... i 84 323385 Knob, belt cover......coovvvnvnniiininnne. 5
41 | 806003 Hairpincotter ........c.ceet iieiiinne. 2 85 404237 Shield w/decals 48" Vik Hydro ........ 1
42 | 303352 Washer, spindle............... ..ol 2 402100 Shield weldmt 48" Vik Hydro........... 1
43 | 402053 Idler arm, complete{w/bushing)......... 1 86 |806753 Cotterpin, 3/32 x 1/2..cccciiee 1
44 | 303144 Powder nretal bearing ........................ 2

¢ Use Pro-lock Nut Type {p/n 840022 .5 ml tube) on setscrews
» Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK48M3

Exmark red touch up spray paint - P/N 850337
* Deck weldmt does _include welded in flow control baffles .
¥ Cutter housing complete inciudes sheave, washer and nut.

-4-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

48"MOWER DECK

TORQUE TO
30-35 fidbs

g B

.

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE DECK GROUP

KQHLER ENGINE

o
s w7 (46° ONLY)
30 A Py 13
28 28 a7
2 63 " 1438

-6-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
, 807019 Key, woodruff 1 /4 ........... 2 33V | 803050 Setscrew, 5/i6-18 x 3/4.......... 4
2 803040 Nut, slotted 3/4-16................... 2 34 | 603778 Sheave - pUMP vcveeiiieecennenns 2
3 806800 Pin, cotter 9/64 x 1-1/2........... 2 35 | 807272 Key, 5Smm sg. x 25mm............ 2
4 513011 Nut, wheel 1/2-20................... 8 36 | 809072 Screw, 1.25 x 25mm
5 603714 Tire & Wheel Assembly .......... 21 ] e (36" Kaw)(48” Koh) ................. 1
603427 Tire 16 X 6.50-8.....ccccevrrvvvinernne LB T (36"Kohter)..cc.cccvvvvvvirrceennee 2
603715 Wheel....cooocecivivrceenrrereen, 1 809018 Screw, 1.25 x 30mm
68X | 602997 Hub, tapered (4 bolt)yw/studs... 2 | [ | ... (36"Kaw & 48"Kaw)................. 1
7 803045 Screw, whizloc 3/8-16x3/4.... 8 37 | 603044 Bushing - Idler pivat............... 1
8 800292 Screw, 3/8-16x 1...cccvvvrrnens 8 38 | 809007 3/8-16 Whizlock Nut ............... 10
9 303327 Washer, 3/8 spring disc .......... 8 | |390 | 403092 Pulley, pump drive.................. 1
10 | 322162 Mount, motor (36" .......ccccce..... 2 40 | 322198 Deck, engine widmt ................ 1
402062 Mount, motor (487) ......cccceeue... 2 41 | 809062 Bolt, .500 x 1.75 (shoulder) .... 1
11 | 328228 Spacer, belt guide(48”) ........... 3 42 | 817008 ZerK..oooooeeeeiieeeecii v 1
323228 Spacer, belt guide(36”) ........... 2 43 | 322108 Bellcrank assy. w/zerk............ 1
12 | 322110 Belt guide (36") ...ccevevveurenene. 3 322086 Bellcrank weldmt .................... 1
322110 Belt guide (48") ...cevevecceeennne 4 44 | 806003 Hairpin .....cocooonecveiieeeeceieenee. 2
13 | 303334 Washer, 5/16 spring disc ........ 4 45 | 323172 Linkage, blade engagement... 1
14 | 809065 Screw, 1.25 x 75mm 46 | 804256 Nut, nylock 5/16-18................. 1
....... (36" Kaw & Kohler).......ccccveee. 2 47 | 323245 Spring, compression............... 1
809065 Screw, 1.25 x 75mm 48 | 322090 Bellcrank........cccovvcviiceceiiennnne 1
....... (48" Kaw & Kohler................. 3 49 | 800277 Screw, 5/16-18 X2...ccevveevcneee. 1
15X | 403087 Sheave, blade drive (487)........ 1 50 | 513051 Switch, blade engagement ..... 1
303498 Sheave, blade drive (36")........ 1 51 i 804252 Nutnylock 10-24............c........ 3
16V | 803046 Setscrew, 5/16-18x1............. 1 52 | 323213 Bracket, switch ...........c..c........ 1
17 807264 Key, 1/4sq. x2-5/8 .....cccce.... 1 53 | 803028 Screw, 10-24 x 5/8.................. 2
18V | 803050 Setscrew, 5/16-18 x3/4 .......... 1 54 | 800251 Screw, 1/4-20 x5/8................. 2
19V | 803310 Setscrew, 5/16-18 x3/8.......... 2 55 | 613150 Stud, hub1/2-20.................... 8
20 | 603843 Idler, pulley.......ccoooeeiacrinee 1 56 | 805259 Washer, 5/16(SAE) ................ 1
21 | 603496 Bushing, idler..........cccecurven..n. 1 57 | 808012 Nut, whizlock 1/4-20 ............... 2
22 [ 807517 Screw, 3/8-16x 1-3/4.............. 1 58« | 303431 Elbow St. 3/8 NPT brass (Koh) 1
23 | 805006 Lockwasher, 3/8........ccccoece..... 1 50« | 543233 Cap, 3/8 NPT (Koh)................ 1
24 | 800298 Screw, 3/8-16x2-1/2.............. 1 60 | 800290 Screw, 3/8-16 x3/4.......cc........ 2
25 | 373034 Washer, swivel......ccccoceviieennen. 1 61 | 633068 ArM..cccrrerereiieieirererei e 1
26 | 513034 Bearing, pivot......ccoevsuvicineenn. 2 62| 323326 Nipple, 3 3/8 NPT (Kohler) ..... 1
27 | 602521 Arm, assy idler (w/bearings) ... 1 63 | 811006 Zerk, 1/4-28 STRT....cccccveunnee. 1
602458 Arm, assy idler (w/o bearings) 1 64 | 800297 Screw, 3/8-16 x4.....ccvcveveeninn 1
28 | 603402 Spring, extension ..........cc.ccce.. 1 65 [ 323366 Split ring...cceeeeeeeeeieeeeee 1
29 | 800273 Screw, 5/16-18 x1....covveueeenn. 1 66 | 804257 Nut, 3/8-16 nylock................... 1
30 | 803801 Anchor, spring....ccccceeeveeeeeeenenn. 1 67 | 800303 Screw, 3/8-16x41/2.............. 1
31 | 809001 Nut, whizlock 5/16-18.............. 2 68 | 323365 Chain, twist link..........cceeueenen. 1
32 | 323225 Beli, pumpdrive.........coceeuen.. 1 69 | 805252 Washer, #10.....cccoceivviveenninnn. 1
70 | 809062 Screw, 10-24 x 7/8HxSktHd ... 1

Z Use anti-seize compound on pulley bore and on tapered bore of hub.
V Use Pro-Lock (nut type, Part no. 840022, 5 mi tube) on setscrew threads.

¢ Use a Teflon pipe sealani of equivalent on threads.
Exmark red touch up spray paini - P/N 850337

¢ Use Pro-Lock {retaining type, Part no. 840023, .5cc tube) on pulley.

-7-

WWW.mymowerparts.com




-4983
n’t.)

Ref, Ref. Oty.
No. | Part No. Description No. | Part No. Description Req'd.
1 |413151  Knob, tracking........cccccceeveenee 24 1800274 Screw, 5/16-18x1-1/4 ........... 2
2 (412208 Crank weldmt.....c..cccevveirnennn 25 |603693 Spring, extension.................... 2
3% |809056 Bolt, .375 x .375 (shoulder) 26 |3283197 Spacer, short.....ccccocivceveennnn. 4
4 1805259 Washer, 3/8 (sae).....ccccceeennen. 27 (800302 Screw, 3/8-16 X4....cucecvveennneen. 7
5 |603735 Bushing, nylon flanged 28 [800271 5/16-18 X 3/4...cccvvvcvvieerernnnen, 4
6 |603807 Spring, neutral return 29 [413201 Shield, hydro controf............... 2
7 |603737 Bolt, neutral return................... 30 323195 Spacer, 1ong ...cccevvevieereerennee. 4
8 |805256 Washer, 1/4(std)......ccoeeerneene 31 633102 Bearing, flange .......ccovevvveeen 2
9 |804521 Nut,5/16-24..........cceoeeueenen. 32 1811006 Zerk, 1/4-28........ccccocvvmvivnnnnens 2
10 412276 Rod, control arm .......cc..c........ 33 |805257 Washer, 5/16 (SAE) ............... 9
11 |603903 SPacer.....cccccverrvvrrveersrvreerens 3 34 805005 Lockwasher, 5/16 (heavy) ..... 4
12 |303105 Yoke, adjustable ..................... 35 412270 Armweldmt, RH.......ccccoceeone. 1
13 |808280 Pin, clevis 5/16-1 ......cccvvrene.. 36 |809001 Nut, whizlock 5/16 ......ccee........ 12
14 1804758 Nut, jam 5/16-24........ccueeee. 37 1613089 Anchor, spring ....ccvnevneennnn, 2
15 806753 Pin, cotter 3/32 x 1/2 38 806003 Hairpin ...cccovveevcvrirenrerereenien, 2
16 603676 V! 1 39 (804256 Nut, nylock 5/16-18................. 4
17 1809012 Nut, 1/4-20 whizlock 40+ |803022 Setscrew, 5/16-18 x5/8.......... 2
18+ | 809057 Bolt, .312 x .750 (shoulder) 41 [323240 Spacer, shield.........cccceen.... 4
19 jBOB520 o] gTo TR 42 (809007 Nut, whiziock 3/8-16............... 12
20 1412272 Arm weldmt, left hand 43 |800292 Screw, 3/8-16X 1....cccccvvreee. 4
21 1301022 Sulky hitch kit, (Vik Hydro) 44 1323245 SPriNG ..cccceevveviereirreeee e 2
2 (373086 Mount, hitch ..o 45 1413219 Linkage, drive .......ccccvevevvnnee. 2
23 (323238 Bracket, hitch adapter 46 (413227 Swivel, drive lever................... 2
47 |800016 Tapbolt, 5/16-18 x 1 1/4.......... 2

Use Pro-Lock nut type, Part No. 840022 (.5 ml tube) on bolt & setscrew threads.

Exmark red touch up spray paint - PN 850337

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL

LS

Mﬁuﬁ

WW@E’SO

{
DANGER . |

KEEP HANDS and FEET AWAY

_ACAUTION

S T T L
%

2

! 23

CoMEREI 86 =

2 =

EonyesEmyas) |
Ref. Qty. Ret. Qty.
No. | Part No. Description Reqg'd No. | Part No. Description Reqg'd.
1 |513890 Decal, Hydraulic Tank............. 1 13 403005 Decal, Danger (36")........cciuins 1
2 |323319 Decal, Large Vik Hydro........... 1 403005 Decal, Danger (487)................ 2
3 323232 Decal, Instructional ................. 1 14 1403143 Decal, Sulky Warning ............. 1
4 13283151 Decal, Throttle/Choke 15 323525 Decal, Danger......ccccccicvinicnn. 1
(Kawasaki & Kohler) .............. 1 16 |413214 Decal, Tracking .....occvveeeeeencenn. 1
5 403080 Decal, Paient No........coeeee 1 17 |603845 Decal, Drive Wheel Release .. 1
6 [308517 Decal, Belt Drive.....c.ccecveenneee. 1 18 [613169 Decal, Shifter........cccoerveiiennes 1
7 |303508 Decal, Discharge Warning...... 1 19 |303102 Decal, Neutral Lock Label ...... 2
8 |303520 Decal, TrivVantage.....ccoccenneen. 1 20 |373066 Decal, Patent Pending............ 1
9 323141 Decal, Mower Engagement ... 1 21 (323411 Decal, Commercial “36".......... 1
10 323321 Decal, Small Viking................. 1 22 (403131 Decal, Commercial “48".......... 1
11 1513746 Decal, Muffler.......ccoovevvininnenn 1 23 |323427 Decal, Belt routing (36" Deck) 1
12 1303293 Decal, Caution .......cccovieninenn 1 24 1403162 Decal, Belt routing (487.......... 1
-9-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
UPPER HANDLES and CONTROLS

-10 -

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
UPPER HANDLES and CONTROLS

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 322197 Handle weldment.................... 1 39 303197 Filter, gas ..ooocivvnvvecceee e 1
2 1303097 Grip,handle.......ccccociniieeneen. 2 40 |603954 Gas line, 13.75" (Kobhler)......... 1
3 612168 Latch, thumb w/grip (RH)........ 1 303471 Gas line, 12.0" (Kaw) .............. 1
F |612167 Latch, thumb w/grip (LH)........ 1 41 1413179 Tank, gas .ccoooeeceeeiiecieee 1
4 303019 Grip,latch ..o 2 42 (513508 Cap, gaS....ccocvevevereeiieeriennins 1
5 |303435 Washer, 1/4 spring disc.......... 6 43 (543296 Grommet.....coiieininniennn 1
6 |800257 Screw, 1/4-20x1-3/4 ........... 2 44 1323430 Mcedule, Interlock..................... 1
f |4121589 Lever, drive (LH)....coccvveneeee... 1 45 800251 Screw, %-20X5/8.......cceeuue.. 3
7 |412161 Lever, drive (RH) ...c..coeeenen. 1 46 1303287 Tie, plastic 5 1/2" (Kaw) .......... 5
8 |603749 Bushing, drive lever................ 2 47 |303335 Tie, plastic 7 5/16"......ccceeunee. 2
9 |806003 Hairpin cceceeereee s vereeee e 5 48 |323518 Harness wiring (Kawasaki)...... 1
10 |809012 Nut, whizlock 1/4-20................ 5 323519 Harness wiring (Kohler)........... 1
11 1807513 Screw, #10-24 x Y2 carriage.... 2 49¢ 1803322 Setscrew, 5/16-24 x 5/16 ........ 2
i2 |800256 Screw, 1/4-20 x1-1/2 ............. 2 | | 50V 412185 Lever, OPC (RH)......c.............. 1
13 633349 Spring, fuel tank.........ccceeeen. 2 51 303365 Bushing, nylon.........cccoeveeneane 2
14V |833023 Stud, fuel tank.........cccoeeuneeee. 2 2 1322192 Rod weldmt, connecting.......... 1
15 |613055 Pin, clevis .....cvvvrivicinencnnenn, .2 53 (800271 Screw, 5M16-18x3/4............. 2
16 [413152 Bearng.....cccooccvvvmneeieeceene 4| |54V |412183 Lever, OPC (LH) ....cccccenenne. 1
17 [513051 Switch.ovveeeiiceeceeeeee e, 2 55 (603727 Clip, .56 LoOM....vveeeeveirrinneen 1
18 [633181 Plate, tapped .....cocvvvvvevrerenenn 1 56 |804252 Nut, nylock #10-24 ................. 2
19 303363 Spring, actuator........cccceeeeenen. 1 57¢ [603175 Knob, 1-3/8........ccoveviveee 1
20 323134 Knob, (push/pull} .................... 1 58 |[804256 Nut, nylock 5/16-18 ................. 4
21 |804751 Nut, jam 5M16-18......c.cccvvnrnen 1 50 |323245 Spring, compression ............... 2
22 1323143 Bushing, nylon .38 1.D............. 1 60 1602733 Lever, shift.......ccccocviinnirnnn. 1
23 323142 Push Nut (.50 shaft)................ 1 61 |805257 Woasher, 5/16 SAE .................. 5
24 (804255 Nut, nylock 1/4-20 62 (323244 Washer, friction......ccccoevvvnens 2
(Kaw & Koh) ....oooccviiiiennnienn, 3 63 {603730 Plate, shift lever....................... 1
25 (323181 Linkage, blade push/puli......... 1 64 |603716 Washer, friction........cccccueneen. 1
26 (800292 Screw, 3/8-16 X 1...cccccuvenneneen. 4 B85 800277 Screw, 5/i6-18X2....cccvcevenn. 2
27 303327 Washer, 3/8 spring disc.......... 4 66 323522 Rod, speed control.................. 1
28 1323229 Clip, loom 3/8” (Kaw).............. 1 67 804758 Nut, jam 5/16-24........c.c.ov.e...... 1
29 1805256 Washer 1/4” stdflat............... 1 68 808280 Pin, cleviS....ciceeeereerienene, 1
30 |[303308 Clamp, gas line (Kawasaki).... 1 69 |303105 Yoke, adjustable..............ceueee. 1
31 809007 Nut, whizlock 3/8-16 ............... 4 70 (513592 Knob, redball........coceevuuennneen. 1
32 804002 Nut, SgReg 10-24.................. 2 71 323129 Cable, throttle (Kaw & Kohler). 1
33 513645 Bushing, fuel valve ................. 1 72 |800252 Screw, 1/4-20 X 3/4 .....ccveuen. 1
34 543277 Elbow, fueltank ...cccveevivevennns 1 73 |801040 Screw, #10-24 X .75 .oooeeeeee.... 2
35 1303077 Clamp, gas line (Kohler)......... 6 74 |803028 Screw, #10-24 x5/8 ................ 4
303077 Clamp, gas line (Kawasaki).... 5 75 |B05005 Washer, 5/16 lock.......ccceeeunene 2

36 (603955 Fuel line, 6" {(Kaw & Kohler).... 1

37 |603770 Valve, gas.......cccecevrrivvenecienns 1

38 16803776 Fuelling, 2.5" (Kaw & Kohler). 1

f Not lllustrated.
¢ Use Pro-Lock ,nut type (Part no. 840022 on setscrew threads and on shifter knob threads.

V Use Pro-lock, retaining type (Part no. 840023 .5cc tube) on.inside bare of OPC hub and on fuel tank studs.
Apply dielectric grease on all electrical connectors.
Exmark black touch up spray paint - Gloss black

=11 -

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-6@@6%%568&%-4983

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reg'd.
1 |603991 Fitting, strght connector.......... 4 17 |613042 Pump, hydro....ccccvverniieennnnne 2
603919 Boss O-RiNg ...ccoenvceercnernnnnnnn 1 18 603982 Elbow, 90° ..ccovrvvicirrericciiceens. 2
603992 Flare O-RiNG...cccocevvvereeererrene 1 603923 O-RiNG...ccevveniiiriieienienieneene 1
2 603718 Wheel motor....ccociviieninnninnns 2 19 1403102 Hose, high pressure................ 4
000138 Kit, Bearng...........cccoceece s 1 20 |603990 Adapter, straight thread........... 4
000118 Kit, seal.......coeveeeeeriiecccieee, 1 603920 Boss O-Ring.......ccoevvvviveevveineen. 1
3 |603827 Clamp, hose (5/8).....ccccuvnen.. 5 603992 Flare O-RiNG...ccccocevevveeneiennen 1
4 1603721 Fitting, Hose Tee (3/8 1.D hose) 1 21 [603988 Elbow, 90° . ..o 1
5 |[513510 Connector, male..................... 1 22 1602985 Hose, SUPPIY..coocricrrrerrnieiineenne 1
6+ |603720 Head, filter.....coocovveveerreinnnnans 1 23 (602754 Hose, charge ling .......ccceeeeeee 1
7 |5132i1 Element, oil fiker.......ccc.oeeee 1 24 (323218 Spacer, hydraulic tank............. 2
V |523541 Element, cil filter{winter)......... 1 25 |809001 Nut, whizlock 5/16-18.............. 2
8 513167 Cap, hydraulic reservoir.......... 1 26 800258 Screw, 1/4-20 X2 ..ccccvvcicerennns . 2
9 |523103 Gasket, tankcap .....ccceceereene. 1 27 (800293 Screw, 3/8-16 x 1-1/4.............. 4
10 |803987 EIbow, 30°% ..oveeieeeeeere e 1 28 |[800273 Screw, 5/16-18x1....cccvennee. 2
11% |512166 Reservoir, hvdraulic fluid ........ 1 20 1803012 Nut, whizlock 1/4-20................ 2
12 |603826 Hose Clamp 1/2....c.cccooviveeee 3 30 (809007 Nut, whizlock 3/8-16................ 4
13 603722 Fitting - Hose Tee(1/4 1.D hose} 1 31 1613073 Grip, dumpvalve........cccoceies 2
1 513840 Elbow - 90" ......evviciierrniieeenn, 2 32 |805258 Washer, 5/16 std.....c..cccvvenn. 8
603921 O-RiNg v 1 33 |[602750 Hose, case drain....oeeiniennn, 1
15 1804255 Nut, nylock 1/4-20................... 2 34 |632286 Hose assy, lo pressure............ 1
16 |801063 Screw, 1/4-20 x 2 pan head.... 2 35 |413273 Hose, lo pressure.........cc.oc...... 2
36 1632285 Hose assy, lo pressure............ 1

*  Use Teflon Pipe Sealant or equivalent on hydraulic reservoir and fiiter head fittings.
V  Use only for operation below 32°F(0°C)

Emark black touch up spray paint - gloss black

12-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI

FROM SAFETY
INTERLOCK MODULE

WIRING DIAGRAMS

TRANSMISSION SWITCH o

N.O. BLADE
g 2 - SWITCH
i w N.O.

CONNECTORS ARE VIEWED FROM WIRE END

N.C. =NORMALLY CLOSED
N.O. =NORMALLY OPEN

)
8

Mvig——

L—RED RED—{] |
_¥ ENGINE

GROUND

BLUE e
ORAN

G’gléow\,m
W\Lﬂﬂ OPC SWITCH
N.O.

ENGINE KILL

KOHLER

FROM SAFETY
INTERLOCK MODULE

a a TRANSMISSION SWiTCH
I N.O
8 £

ORANGE

YELLOW

GREEN

RED
RED)

BROWN:

CONNECTORS ARE IEWED FROM WIRE END

N.C. = NORMALLY CLOSED
N.O. =NORMALLY OPEN

BLADE
T- [ SWITCH
N.O.
l BLUE Hﬁf‘%}
-ORANG! —
IS Sy
ENGINE KILL
\‘?\/\Q@
ENGINE
% g T
T E GROUND
OPC SWITCH
% NO
-13 -

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LLAZER Z

LAZER Z HP

EXPLORER

TURF RANGER

TURF TRACER

TURF TRACER HP

VIKING HYDRO

METRO

METRO HP

SELF STEERING SULKY

GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CC. INC. PART NO. 850565
INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE. 68310 FAX (402) 223-6384
. m]'l,z
ALL RIGHTS RESERVEDL PRINTED IN U.S.A. rll@u o

MFG. CO. INC.

WWW.mymowerparts.com



